CASE HISTORY OF FINE PORE DIFFUSER
RETROFIT AT RIDGEWOOD, NEW JERSEY

,by

‘James A. Mueller and Paul D. Saurer
Manhattan College
Bronx, New York 10471

Cooperative Agreement No. CR812167

Project Officer

~Richard C. Brenner

Water and Hazardous Waste Treatment Research Division .

Risk Reduction Engineering Laboratory
Cincinnati, Ohio 45268,

RISK REDUCTION ENGINEERING LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268




DISCLAIMER

Development of the information in this report has been funded in part by the U.S.
Environmental Protection Agency under Cooperative Agreement No. CR812167 by the American
Society of Civil Engineers. The report has been subjected to Agency peer and administrative
[...]
Diurnal Gés Flow.;......;..................................... 68
Diurnal Giid Duliiieieeeaneeaceaveoeassssnsasssoecnscanannnnaes 68
Grid Gas Flow vs. DiStanCe.eseerantrteseronerncasncancoeanass 69
Grid D.0. vs. Distance;.....,......................,.......... 69
Grid A Diurnal Dissolved OXygeDeeeeeseenerneeannnnncennnnanaas 71
Test #60 D.0. Variability.eeeueeseeeeseeeesoenonsesennneneneas 71
Gas Flow CompariSon.iueeeeesoesaseossnoscesoscacnesnsaasasasces 73
Offgas and Steady State OTE ComparisSoN.ecieesssessscescenansans 77
Diurnal Oxygen Uptake Rate;.............................t:.... 78
Grid 02 Uptake vs. Time.;.......;............................. 78
Effect of O2 Uptake on OTE20.¢.ieeereeeeeesasaconcnacnnnnansass 81
Effect of O2 Uptake on Alpha,;................................ 81
Effect of Soluble TOC Load on Alpha...euiveieeeeernnnscaaaaaess 82
Cleaning Effect on OTE20 (Tank #3).uenerusuiverereeueuennnne. 86
Cleaning Effect on OTE20 (Tank #4)..v.veeeevocesecsscccoasnsns 87
Total Mass (TSS) in System — Coarse and Fine...eevveenenannaas 96
F/M Ratio - Coarse and-Fine..;................;............... 97
Sludge Age - Cbarse and Fine..ieenriininreeeneennanssesennanss 98
Plant Raw Influent Flow.— Coarse and Fine..vvveveennonnnnesen.. 101
TSS Influent and Effluent - Coarse and Fin€.....veeeeeeeenen.. 102
BODS'Influent and Effluent - Coarse and Finef....;............ 103

N—NHB, NO3 Influent and Effluent — Coarse and Fin€...eeeveeo.. 104

Plant Removal Efficiencies — Coarse and Fine...eeeececeneeees. 106




51.

52.

LIST OF FIGURES (cont'd)

Page

Air Utilized - Coarse and Fine...p........................... 113
Air Utilized Per Gallon Influent - Coarse and Fine....f...... 114
Air Utilized Per BOD5 Removed - Coarse andvFine.}............ 115
Savings in Power CoOnSUMPLION uevereroesenenreaceoneoaennnsns 121

Fine Pore Power Costs and SavingS.eeeeeeeeeeesescesecesenones 122




10.
11.
12,
13.
14,
15.
16.
17.

18.

19.

20.

21.
22'

23.

LIST OF TABLES

Page

Ridgewood Tank SiZeS.u.evieivesiveeeeenenseosenneocasncnanneens 5

Original Coarse Bubble Aeration System in Ridgewood Tanks 1&2.. 7

Projected Energy Savings for the Fine Pore Retrofit.ce.ee.eeee. O

Fine Pore Aeration Retrofit in Ridgewood Aeration Tanks 3&4.... 15
Description of Aeration StudieS...ueeeeecesesesescscscecsvennees 17
Summary of Aeration ReSUIES.etureeeroneessnesasonsesesnsnsaanee 26

Estimated'Yearly Average OTE20 and Alpha Values for Both
AeTation SYSLeMSeueevuseuoeessncosscossososossoassasscansoenees 29

Summary of Aeration Tests, 1985 & 1986, cuveecenncncannsananaas 32
Process Conditions for all Tests, 1985 & 1986...........;....,. 37

Nonsteady State and Offgas Aeration Results for Ridgewood
Tank #3, 1985 & L1086 uceuneeuneeenneeenneesoeeennnnnnnnneasnnun 40

Nonsteady State and Offgas Aeration Results for Ridgewood
Tank #4, 1985 & 1986.uuuceuieeennnenneeeeceessooseonnennnnnnnas &2

Effect of One Tank in Servicevoh OTE20 and Alpha....covivieanss 45
Parameter Corfelatién Resuits; 1985 & 1986..ccecrieninnnninnen. 46
Steady State Tes; Conditions, 1985‘& }986"'7"f"f"i"f""" 49
Steady State Results, 1985 & 1986.uueeeeecseseosccecannseneenss 51
Description of 24 HoUT StuUdy.sieeeecceeseeaeesesessonsesenseees 54
Plant Characteristics During June 1986.ceceeenrecseatsssnecnaneas 55
Diurnal Load to Aeration Tank (24 Hour Study)...............;.. 58
Offgas Aeration Results for 24 Hour Study..eeereiiieiniiane.. 61

Daily Average OTE20 and Alpha (Total Mass Method, 24 Hour

Study).onou-c-coo;n'o---coclvo-.--cw---nulol-'ooc.o.conoll.oon. 62

Grid OTE20 and Alpha for 24 HoUT Study..e.eeseicescecceesesesns 65
Grid Gas Flow and Dissolved Oxygen Values for 24 Hour Study.... 67

OTE20 Correction for DO Variation During Test 60.su.ececeeceees 72

xii




24,
25.
26.
27.
28.
29,
30.

31.

32.

33.
34,
35.
36.
37.
38.
39.

40.

LIST OF TABLES (cont'd)

Plant

Steady State Test Conditions, 24 Hour Stud¥...eeeveeeeceesenee 74
Steady State Results, 24 Hour Study.;......................... 75

Parameter Correlations, 24 Hour Study..cceeveecececscescaneses 79

Cleaning Frequency at Ridgewood for Tank 3..ececevseeesceseses 84

Cleaning Frequency at Ridgewood for Tank 4.u.eeieeessnecneceas 85

Nocardia Foam Oxygen Uptake RateS....iceveescsscsscanccncssess 90
Foam Corrected Oxygen Transfer EfficiencieS...eeeecececeonsees 92

Average Operating Conditions for Both Aeration Systems at
Ri1dgeWoO0d. . iseeeeeeeeeceereansensonceacsanenceoscocsansssnssnes 95

>

Plant Performance Results for Fine and Coarse Bubble
AeTation SyStemS.eieeseeeseracscsoasossasceacecasscacesnsanessl00

Sludge Wastage Results for Fine and Coarse Bubble Systems.....108
Influent and Recycle Loads to Aeration Tank...icveeeveeeses...109
TSS Recycle Stream Impact on Aeration Tank Load...............110
Average Blower Power Reduction for Finme Pore Systeme.eveenea. 117
Yearly Dome Cleaning and Repair CoOStS..eesesrescersocnnceneseall8

Nocardia Foam Chlorination and Cleanup Costs.oevnncencadentsa.119

. Summary of Dome System Maintenance Yearly CoStS....eeeeeessssa120

Dome System Economic Summary at Ridgewood.....eeecsessscssessal23

Xiii




ACKNOWLEDGEMENTS

The authors of thﬁs paper would like to acknowledge the support of
Jobn Lagrosa and the entire staff at the Ridgewood Wastewater Treatment
Plant. The work of numerous Manhattan College students is acknowledged,
especially: Peter Gerbasi for conducting the initial work on the pro-
ject and refining measurement techniques in foam; Laurie Davanzo for
computer programming, Dennis Scannell, Elizabeth da Rocha Lima, Laura
Gavin and Peter Elliott for testing and analysis support; and the
various project engineers on the student field laboratories. Finally,

thanks to Eileen Lutomski for her patience in preparing the report.




I. INTRODUCTION

The Ridgewood Water Pollution Control Facility is a 3 MGD
activated sludge plant located in northwest Bergen County, New Jersey.
The plant, treating 100% municipal wastewater, has undergone both pro-
cess modification and diffuser retrofit. Compléted in April 1983, the
modification and retrofit changed the plant from a contact stabilization
process using coarse bubble spargers to a conventional activated sludge
process using fine pore domes. The purpose of the plant retrofit was to
reduce energy consumﬁtion and minimize powet costs. * The capital costs
of the project are being paid off on a monthly basis using the actual
energy cost savings realized from reduced blower power consumption.

Prior to and immediately following'the plant upgrade, field
~aeration studies were conducted by Manhattan College to provide a sig-
nificant data base on oxygen transfer efficiency of the coarse bubble
system and newly installed fine pore system. Both clean and dirty water
data were obtained using ponsteady state testing techniques for the
majority of the studies. Withis a year of installation, a significant
deterioration in fine pore diffuser performance occurred ‘resulting in
lower energy cost savings than originally projected. No diffuser main-
tenance or dome cleaning was practiced during this period. After 1%
years of operation, the domes were hosed clean and additional diffusers
added. ’ A '

This present study was begun in June 1985, a little over two
years after initial dome installation. The objectives of the study were
to (1) provide an in—depth case histdry of a municipal treatment plant
_retrofit from coarse bubble to fine pore diffusers, and (2) evaluate the
impact of dome éleaning on diffuser performance. To accomplish these
objectives, additional field studies were conducted for the next 1%
years during which diffusers were periocdically cleaned with either water
hosing or acid brushing. Three measurement techniques were used to
evaluate oxygen transfer efficiency; steady state, nonsteady state, and
offgas. 1 |

This report presents the results of the present data collec-
tion and combines them with the historical dafa base to obtain an in-

depth case history of the retrofit. The impact of plant operation and

1




cleaning frequency. is evaluated. Comparisons of the three measutemént
techniques are provided along with problems encountered and corrections
required when measuringltransfer efficiencies in tanks with high levels
of "Nocardia" foam. Results of a 24 hour study to ﬁrovide estimates of
the diurnal fluctuations in diffuser performance are included. Finally,
an economic evaluation including bid prices, maintenance costs, and
actual power costs savings is conducted. Changes in sludge production

and disposal costs are also included.




II. PLANT DESCRIPTION

A. Original Activated Sludge Plant

The original activated sludge plant was constructed in 1959
with a design capacity of 5 MGD but an actual operational fiow of 3 MGD.
The wastewater is substantially 100% municipal sewage with insignificant
industrial inputs. The effluent from the plant dischafges to the
Ho~Ho-Kus Brook approximately three—quarters of a mile above its junc-
ture with the Saddle River which discharges to the Passaic River thence
to Upper New York Bay.

The plant flow diagram is given in Figure 1 with unit sizes
given in Table 1, Influent flow torthe'primary treatment portion of the
plant is by gravity with the screens, grit chambers, and‘primary clari-
fiers constructed below grade. Only primary clarifier #1 is used for
the raw wastewater flow with the #2 clarifier used for sludge super-
natant settling. The primary clarifier #1 effluent discharges to a wet
well from which it is 1lifted by four centrifugal pumps to the inlet
channel of the aeration tanks. Return sludge is combined with the pri-

‘maty effluent in the influent channel. The mixed liquor flowed to aera-
tion tank #1, used as the contact tank in the original contact stabili-
zation process. From the contact tank, flow was discharged to both
secondary clarifiers which are center feed and peripheral effluent draw-
off. Four contact chambers are used for chlorimation prior to discharge
to the Ho-Ho-Kus Brook.

Return sludge was drawn off the center hopper in each secon-
dary clarifier and returned to aeration tank #2 for stabilization prior
to combining with the primary effluent. Sludge is wasted from the
secondary portion of the system to the primafy clarifier. The combined
primary-secondary sludge is pumped to the primary digester, which is
mixed and heated, and thence to the secondary digester for supernatant
separation. Sludge is then hauled by truck offsite for inciperation at
another plant. Vacuum filtration was originally used for sludge de-
watering prior to disposal on a sod farm or onsite 1andAapplication. It
was abandoned in August 1982 due to high éhemical and energy costs.
Land application was also no longer viable due to more stringent regula-

tions.

3




- SUPERNATANT

‘©a1g

NOLLYLS LdI7 - NHOTHO »

TIIM 13IM

.
OUTFALL

Fommmmm e © a# YMNVL NOLLYHIY
| Z#+ . S
“ YAV ) > "3AHV1D
" AHVWIN i E# MNVL NOILVHIY AHVYANOO3S
: .
1 A~
H R ouy (] Sy ) W
! i Jounod| | 3
“ 1 $$3004d| |
) ek _ 4
| y—< £~ ¢~ 1-e
! yd Azrpﬁhmﬁe
“ L g o+ NYL NOILVUSY
! gR-=E el -1 | 2-b _ g-t | pt L#
1 « ABVIAIHG (LOVINOD) :
| x L# HIHEYID
I S o i AHVANOO3S
[72] \
“ b4 ) / .
E
T
! SHALVIH
N , \ 3vaonis
Z# HALSTOA le--vne-- L+ 43153910
o—— / AI'II
\

,’ , |
ONIGVOT MoNYL , MO14d IOBanis ——

MOTd aindin

L1 11

Ilﬂl NOILVYNIHOTHO

we3lsAS uUOTIRIDY
9Tqqndg ©sIe0) 9Y3l I0F wexbetd MOTJ pue 3Inokeq jueld pooMabp Ty



TABLE 1

Ridgewood Tank Sizes

Dimensions, ft Tank

Width or = Approximate Volume,

Unit Number Length Diameter Depth Gallons

Grit Chamber 2 - n17.7 6.5 12,000

Primaéy Clarifier 2 | - 60 - 9.6 204,000
Aeration Tanks _

Tanks 1 & 2 2 113 24 14.8 | 300,000

Tanks 3 & 4 2 116 24 14.8" . 308,000

Secondary Clarifier 2 - 75 10.6 | 350,000

Chlorine Contact 4 42.5 ‘ 11 6.5 23,000

Anaerobic Digesters 2 - 60 24,7 522,000

B

% v
Average value at 10:00 a.m. on 1/12/87 for tanks 3 and 4 at a raw flow of 4 MGD

with both secondary clarifiers operational.




Sludge supernatant was settled in primary clarifier #2 and
aerated in aeration tank #3 until the oxygen démand was satisfied and
nitrification occurred as determined by a marked decrease in alkalinity,
After the supernatant oxygen demand was satisfied, the contents of tank
#3 were pumped into-the primary effluent flow causing insignificant
impact on the secondary system. An unknown quantity of sludge was also
discharged from primary clarifier #2 to on-site lagoons which have been
abandoned since August 1982 and subsequently filled in.

An additional sludge recycle .stream to the aeration tank
influent is solids settling in the chlorine contact chamber. Once per -
month the supernatant from the confact chambers is drained and the sep-
tic sludge layer on the bottom of the tanks is pumped back to the aera-
tion tank influent. Aeration tank #4 was not utilized in the original
plant due to the lower raw wastewater flow than designed.

In the original plant the aeration system consisted of coarse
bubble Walker sparjers. Two manifolds were located adjacent to the side
wall of each aeration compartment providing spiral roll wide band aera-
tion. The number of diffusers is given in Table 2. Water level varies
since the two tanks are hydraulically connected with no free overfall
existing in the aeration tank. At high flows tank depth is greater than
at low flows, thus a range of tank depths is given with a'typical depth
taken as 14.8 ft. providing a tank volume of 300,000 gallons. Air 1lift
pumps using approximately 15% (300 scfm) of the total plant gas £low
were located in compartment 2-4 and used to returnrtheiéeration‘influent.

As indicated in Table 2, two blowers were continually used to
supply the air requirements for the total plant. Te@perature, pressure
and gas flow measurements were available on the blower discharge. For

tanks #1 and #2 both flow tube and orifice plate data was available as

shown in Mueller et al., 1982. During summer months,Ablower capacity

was often unable to maintain measurable D,.0, in the aeration tanks

resulting in periodic odors.
B. Basis for Plant Upgrade

Plant retrofit from coarse bubble to fine pore diffusers was

undertaken to reduce energy costs of the blowers. Specific design

6




TABLE 2
Original Coarse Bubble Aeration System

in Ridgewood‘Tanks 1 and 2

AERATION TANKS

- Tank #1 Tank #2

. Contact Stabilization
; Type Diffuser . Walker Sparjers ’. Walker Sparjers
| # Compartments 4 _ 4
E Surface Area/Compartment, ft2 . 678 678
; ## Sparjers/Compartment h 40 | 28
; # Sparjers/Tank _ 160 112
E Diffuser Density, ftZ/Diffuser . 17.0 | 24,2
' Height of Diffusers off Tank

Bottom, ft : 2 2
; Tank Water Depth nv14,5-15.5 ft A14,5-15,5
| BLOWERS
%_ Name ‘ Spencer Turbine -‘Turbo—Compressor Model 362
: Type - Centrifugal
E Nominal Rating 75 hp
; Total Number 5
j Number ;n use at any one time 2
EA Typical Efficiency 437%




criteria used for the retrofit is not available. However, field studies
were undertaken by Manhattan College (Mueller, et al., 1982) to charac-
terize the coarse bubble system. Based on these results a projection of
fine pore system advantages was made. The average transfer efficiency
for thg coarse bubble diffusers in batch and flowing systems in the con-
tact and stabilization tanks was 4.8% at~zéro D.0. Using an alpha of
0.4 from laboratory data and a cleanwater efficiency of 28%”for dome
diffusers, an oxygen transfer efficiency of 11.1% at zero D.0. was pro-
jected. This would allow one blower to be used instead of two at the
same oxygen_utilizatidn rate of the coarse bubble system. ‘

Table 3 summarizes the economic advantages anticipated from
the upgrade. Based on energy sav1ngs, a payoff period of 6.2 years was
estimated for the retrofit. During summer months, odors from the aera-
tion tanks would be eliminated due to ability to maintain measurable
D.0. at all times with the fine pore system. Based on a COD balance,
less secondary sludge production was anticipated due to the ability to